SENTINEL CHICKEN COOP
ASSEMBLY MANUAL

SKU# 1485300

[

T T
T ]
IO

luded)

inc

Tools required for assembly (not

TRACTOR SUPPLY COMPANY

5401 VIRGINIA WAY, BRENTWOOD, TN 37027

For customer support, call
www.TractorSupply.com

MADE IN CHINA

Distributed by

1-888-376-9601



PARTS LIST

Part# Description Drawing Qty.
1 Nesting Box Back Panel 1
\Y
2 Nesting Box Left Panel — 1
|\
[
3 Nesting Box Right Panel I 1
/ IIF

4 Coop Roosting Area Left Panel 1
5 Coop Roosting Area Right Panel 1
6 Nesting Box Support Bar , : 2
7 Tray Support Bar ' ' 2
8 Nesting Box Floor m m 1
9 Nesting Box Divider D 2
10 Clean-out Tray 1
11 Roosting Bar . ] 1
12 Coop Roosting Area Back Panel HITTTTTITT] 1

13 Coop Roosting Area Front Panel ‘ ‘ ‘ ‘ ‘ 1

14 Sliding Door 0 1




PARTS LIST

Part# Description Drawing Qty.
15 Nesting Box Roof 1
16 Coop Roosting Area Roof 2
17 Roof Cap . N 1
18 Ramp Hook 6% 2
19 ramp SS=== 1
20 Pen Left Panel 1
21 Pen right Panel 1
22 Pen front Panel 1
23 Pen Roof Panel 1
24 Lock LS, 1
25 M6x45 Bolt — 10
26 M6x30 Bolt — 32
27 M6 Lock Nut @D 14+1
28 Self- Tapping Screw 3.5x13 o= 8+1
29 Tapping Screw 3.5x13 — 0+1
30 Tapping Screw 2.9x9.5 — 4+1
31 PVC Cover I 1




1

Ste|

® Connect nesting box Back and Left Panels (#1 & #2) with M6x30 Bolt (#26) .

Make sure the bottom of each panel is aligned properly.

LI\ TR T W W W W W W W W W W

///////////////

= . s ©
N

NN
WA DA S S ST TN
N AV AN VN
NN N NN\
NN
WA TN
NS S S S VL VTN
NN N NN\
///////////////%

\ W W W W W W W W W W W W W
5

% <
IS SSSSNSSNSNN/

INSSSSSSSSSNSNN/Y
\\ LTI/ 77777777/,

J77 777777777777,
IS SSSSNSSSSNN/
LLL SIS
[/ /77777777777,
J77777777777777,
INSSSSSSNSSNSNN/
INSSSSSSNSSNSNN/
S L LIS LI ],
[/ 7777777777777,
77 777777777777,
INSSSSSSNSNNNNN/
S L LIS LI
I 7777777777777/,
7777777777777,
INSSSSSSNSSSNNN/
IS SSSNSSSSSNN/
[ /7777777777777,
I 77777777777 777,
7 7777777777777,
LI L LI,
IS SSSSNSSSNSNS/
INSSSSNSSSNNNNN/
7777 7777777777,

7777777777777,

2

Ste|

® Connect nesting box Right Panel (#3) to the other side of above structure with M6x30 Bolt (#26).

S =
/aaaaaaaaaaaaff

/N/////////////

NS LS L S N\
NS A LR N\
NS A S L R N\
NS A LR R N\
NS A L AN N\
NS A S L AN N\
NS A LN AN N\
N A S VS S VAN N\
NSNS N

SXXTEXUUUNCOLY

JI I I 77777777,




ASSEMBLY

3

Ste|

th M6x45 Bolt (#25) and M6 Nut (#27).

lagram wi

o Attach the Coop Left Panel (#4) as below d

<

(VA VA W W WL WL VA WL VL W W
\ VLML LLL LR R Y

NN R R WA

7 = 4
S T . "
NSNS AN
NSNS Y
NSNS
NSNS NS L
NSNS S S S
NS N

NS AN N
/// NS S AN

27

NN NS AN
NSNS S S S T
OO

J777 77777777777,
JI7 777777777777,
INSSNSSNSNNSNNS/
IS NN/

JI777 77777777777,
I77777777 777777,
L7777 7777777777,
INSSNSSNSNSNNNS/
LA LI 777777
LA I 777777

VNI ITIITINT T 7,
NN NPT X/

4

Ste|

e Same as Step 3, fix the Coop Right Panel (#5) to the frame.

OO

O

NN RRRRRWRY

(L T . - ————
NSNS
SO RS
N
NN
NN AN Y
NSNS S L

SR RRRRRRRRRRRU

SO S T

\ MMM AA LML LR RN
N N
//////////////

AT

L1777 7777777777
LII7I 7777777777,
L7777 7777777777
JI7 771777777777,
LIIIT 777777777,
LI 777777
T7777 7777777777
LIII7I7I7777777
L1777 7777777777,
JII7 17777777777,
LI 7177777777
LI 77777
LT 7777777777777

[I7777777777
LI ]1]

XL LI 7177

X 77777777

SXELLL 717

0L

iy iy

vara o NN/
NN 7 7

AT A A AT AT AT ATAAA o )




ASSEMBLY

Step 5

o Fix the 2pcs Nesting Box Support Bar (#6) and 2pcs Clean Tray Support Bar (#7) as below diagram, with M6x45 Bolt (#25) and M6x30 Bolt (#26).

26

Step 6

e Put the Nesting Box Floor (#8) on top of Bar (#6), and then insert the two Nesting Box Divider (#9) as the diagram.




ASSEMBLY

Step 7

e Insert the Clean-out Tray (#10) through the slot on the Right Panel of the Coop.

Place the Roosting Bar (#11) in the position as shown.

Step 8

o Assemble the Coop Back Panel (#12) with M6x30 bolt (#26).

® Note: Keep these 4 screws LOOSE tight for now. Tight them after the Nesting Area Roof aseembled.

T Ewewww e —————
NS S
NS LR
WA S T
NS S TR
NS S S TR
NSNS S S S S S LY
NS S U
M NN LA LARRRRY
S S S S X Y
S S L L X T

mmmmmmmmmmm=-.

ZZI7 77777777777,
ZIIZ7 7777777777,
ZIZ I 777777717777

LTI 7777777777,
L7777 77777777,
777777777777777,
777777777777777,
77777777777777 7,
LI 717 ]]
LIZZ 7777777777

(77777

Y X L /L1 7]
<umm mm“\




26

(EEEEEEw -

\ AL LM AA LA LR RN

ETTCCCCT YOy

T "
NSNS S TN
NN
NSNS NN
NSNS S N
NSNS
NS S S S LT
NSNS S S TN
NSNS SN
NSNS SN
NSNS S SN

T e e ey

JI7 777777777777,
LI I 7]77
LI77I77 77777777,
JIZ7 777777777777,
LI 7777177777,
LII7 77777777777,
JII7 77777777777,
LI ]]7/,
LI T 777777777
7777777 7777777,
LI T/ 7]7,
LII7 77777777777,

LLIL] I 7 7]

faaTaTa e A A A A ATATAT

14

10

9
© Then assemble the Coop Front Panel (#13) with M6x30 Bolt (#26) as below diagram.

o Insert the Sliding Door (#14) into the Coop Front Panel (#13).

Ste|
Ste




ASSEMBLY

Step 11
e Attach the Nesting Box Roof Panel (#15) by Self-tapping Screw (#28).

Step 12

® There is a Hinge Support pre-assembled on side of Nesting Box Left and Right Panel, now please fix its other end on the
Nesting Box Roof by Tapping screw (#29).
® And assemble the Lock (#24) to the top center of the back panel (#1) by Tapping screw (#30) as below diagram.

29




ASSEMBLY

Step 13

o Attach the Coop Roof Panels (#16, 2pcs) with M6x30 bolts (#26) . And then fix the Roof Cap (#17) with #28 screws.
28
26

77

777777
7117777
7777777

Step 14
o Fix the 2pcs Ramp Hooks (#18) to one end of the Ramp (#19) as below diagram.

Step 15

® Hook the Ramp on the Coop Front Door.




ASSEMBLY

Step 16
o Now assemble the Pen Left and Right Panel (#20, #21) with Bolt M6x30 (#26) and Nut M6 (#27).

20

Step 17
® Then assemble the Pen Front Panel (#22) with Bolt M6x45 (#25) and Nut M6 (#27).




o Please fix the Pen Roof (#23) by M6x30 Bolt (#26).

ASSEMBLY
Step 18

o Finally, assemble the PVC Cover (#31) on top of the Coop Roosting Area Back Panel (#12) by Tapping Screw 3.5x13 (#29) as below diagram.

Step 19

® The coop now is fully assembled and ready to use.



